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Manufacture Supervision Inspection Certificate for Special Equipment
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Manufactizieﬁlcen51ng A2. C3. Bl. B4 Manufacture License No. TS2233580-2027
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Product Name RERRR T Product specification TUBE1-719-3740-20 I
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Batch No 23127 Quantity 30 7N
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Standard Q/LNQ 002-2020
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design organization ) Drawing Number
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Date of design 2021403 A Date of Manufacturing 20234F08H
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Serial No. Sample Gas Cylinders No.
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According to {Regulations on Safety Supervision of Special Equipment) , this batch of products has
been supervised and inspected and its safety performance conforms to {Supervision Regulation on Safety

technology for Gas Cylinders) (TSG 23-2021) , the certificate is issued and TS stamp is marked on the
shoulder of the products
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BB A R (Inspector) : ;"r-vcf%k H # (DATE) : +2023-08-27 @

# B QReviewer): D& ﬂ"} F 3 OAE) - 12,:2023-08-27

fit  #E (Approver) : fﬁ%ﬁ}cf/bﬁ HEA (DATE): > 2023-08-28

WERRA: BRI AR
Supervisory Inspection Institute: Zhejiang Acadﬁﬂy of Special Equipment Science
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(Inspection and Testing Stamp)

W B A S ALAAZ HEIE S 5 : TS7110448-2025
Approved Certificate No. TS57110448-2025
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Note: This certificate in triplicate, one save in Supervisory Inspection Institute, one save in
manufacturer, and one send to user with Ex-factory Documents
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Zhejiang Rein Hytec Co.,Ltd.
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Lot Inspection Quality Certificate of Seamless Steel Cylinder

IEFHS S Certificate No.: LNZB127-2023
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= BTk NIRRT o
Large Capacity Seamless Steel Gas 23127
Product Name . Batch No.
Cylinders
] = [m} =
R 001~030 P TUBE1-719-V-20 1-02
Eng.No. Product drawing No.
FREEA Design or Type of Gas CNG. H2. O2. Air. N2. Ar. He. Ne.
(BAEEZEANFAME)  (The vehicle medium shall prevail) Kr. NO. CO Er]#ABREA,
i Yo, BT Gb R INE PR 5
HE %{Iﬁ”ﬁbiﬁbﬂﬁﬂﬁﬁ}ﬁBEA A Production Liesmee TS2233580-2027
Manufacture Zhejiang Rein Hytec Co.,Ltd nimber
m WHLABME LEEFRARITRE A —XFNAES 5
Address No 5 Zhenxing Road , Eastern Area I, Shangyu Economic and Technological
Development Zone ,Hangzhou Bay, Zhejiang Province.

1.5 AREHE Technical Data

TAEHK /1 MPa 20 K ERHFE 7 MPa 1334
SERVICE Pressure Hydraulic Test Pressure )
TEHBREREC KBRS E 7 MPa b AT R e
Working Environment Temperature ~40~60 Carry out air tightness test with
g p Leak Test Pressure the whole vehicle
= il V—4 | =]
—\)?‘E%)ﬂ.% D719%21.2x10980 T“#EEA? TUBE1-719-3740-20 1
Specification Cylinder Model
2. MR 25 {E Chemical Analysis of Main Material

Py = )\ 4 =
RIS 4130X w5 $12304193 FRAS G23303
Material Heat No. Stock No.

13 H C Si Mn P S P+S Cr Mo

Ttem % % % % % % % %
FrEAE

0.25~0.35 | 0.15~0.35 | 0.40~0.90 | <0.020, | <0.010 <0.025 0.80~1.10 | 0.15~0.25
Standard Value
(W
{'\,EZ{E 0.30 0.28 0.82 0.012 0.002 0.014 1.01 0.23
Supplied value
2w 0.31 0.29 0.83 0.013 0.003 0.016 1.00 0.22
Retest value
FAAETE Heat Treatment
AL TR T W PR KK
Heat Treatment Method Hardening and Tempering | Quenching Medium Water-based Hardening Agent
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Lot Inspection Quality Certificate of Seamless Steel Cylinder

EH45 Certificate No.: LNZB127-2023
4.8 F AL IS ML 68 1R 56 /E Mechanical Properties After Heat Treatment

Pihr JE AR JERR | fRKZE | ppdiiRAL Impact Tset W
i il 54 Elongat -40°C)J -
mHE B B , & ( ) - JE i Hardness
It T.S Y.S Rel ion T AR Flattenine Test
em A attening Tes
Rm Rel /Rm Asp =/ME =
Avg.Value . HBW
MPa MPa % Min.Value
FRAEE
Standard | 725~880 | 485~750 | <0.86 | >20 >60 >48 T L No crack 195~269
Value
RIS (E
* 829 711 0.86 | 28.0 127 123 FHLL No crack &H OK
Test value

5.4 E& Micrographic Examination

N 5 21 ¥ Decarburized Depth (mm)

4% G BRI (40 iiag i ;%“m

Id Structure Grain Size (Grade) o ,

Inside Outside
P FIKE EE%, >7.0 <0.25mm <0.30mm
Standard value Tempered Sorbite
R El k% E(—AZ!S, 8.0 0.09 0.18
Test value Tempered Sorbite

SR, FFE QLNQ002-2020 { RBFFRATL LAY LB BRFRIER,

ZRR A

Through inspection, this batch of cylinders is qualified to conform to the requirements of standard

Q/LNQ 002-2020 “Large capacity seamles
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